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Administer oral/enteral agents as per Trust protocol and urgently secure IV access

Blood glucose < 6.0 mmol/L on 
an insulin infusion

Enteral feed stopping for scan, 
transfer or accidental 

displacement

High risk for 
hypoglycaemia

Increased vigilance

Recheck in 30 minutes & 
if > 4.5 mmol/L continue 

1 hourly checks

On an insulin infusion or 
long acting s/c insulin?

0-60 mins: ensure glucose 
checked at least 1 hourly

> 60 mins: stop insulin infusion & 
ensure glucose containing 

infusion (e.g. dextrose 10% or 
NaCl 0.45% +Dextrose 5% at 

100ml/hr)

Diabetic HbA1c > 7% / 53mmol/L

High insulin rate >8 units/hr

On CVVHF

Neurotrauma/SAH/Stroke

Previous hypoglycaemia
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Blood glucose < 4.0 mmol/L

Four is the Floor — Treat immediately
STOP INSULIN INFUSION

Episode of hypoglycaemia (<4.0mmol/L) in a Critical Care patient: complete incident form.
3 monthly audit of hypoglycaemia episodes

Recheck blood glucose at 15, 30 and 
60 minutes or until > 4.0 mmol/L

Does the patient have a central 
line?

Does the patient have a central 
line?

50ml 50% glucose via CVC line over 10 minutes 
(followed immediately by 0.9% saline flush)

250ml 10% glucose or 100ml of 20% glucose
via peripheral cannula over 15 minutes

Does the patient have a 
peripheral cannula?

Hypoglycaemia is common in ICU patients, take steps so we can improve our 
management:

Document the episode on EPR: include details of insulin, oral medications, enteral feed and 
treatments given

Review risk factors to avoid a further episode

Discuss on next Ward Round - different target BG / consider stopping IV insulin ?

Hypoglycaemia Protocol in Critical Care


